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SLIMENTO ANALYSIS CERTIFICATE Date of report;
Numune / Sample: Portland Cimento / Portland Cement
Standard : CEM 142,5 R (TS EN 197-1:2002)
Numune Tarihi / Date of sample : (01 - 30) Nisan 2012 / (01 - 30) April 2012
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Rapor sadece denenen numune igin gecerlidir. Laboratuvarin izni olmadan cogaltilamaz.
The test results relate only to the object tested. The report shall not be reproduced except in full without the approval of the laboratory.
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